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NOTES

The test report is invalid without the stamp of “Special Seal for Test” or
“Common Seal of Test Unit” .

The copy of the test report is invalid without the remarked stamp of “Special
Seal for Test” or “Common Seal of Test Unit” .

The test report without the signatures of operator, supervisor and manager is
invalid.

The modified report is invalid
When there is disagreement to the test report , the test unit should be informed

withinlb days since the report is received by the client. Overdue information
will not be accepted

The commission test is responsible to the sample accepted by the laboratory only.
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Add: Guangzhou Research Institute of Synthetic MatefféirLimited Company, No. 396
chebei road west , Tangxia Tianhe Guangzhou China

4% (Tel) : (020)32373502. 32373911, 32373116, 32373122, 32373323
HiFHIE (Complaint Tel.) (020) 32373200

f& HE (Fax) : (020) 32373655
BE 4% (Post No) : 510665
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The Quality Supervision and Inspection Center of Synthetic
Material Ageing of Chemical Industry
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